



INSPECTION VISIT SLIP
(THIS IS NOT A CLEARANCE LETTER)

Date: 28/8/2004
No. QSS/RPN/DIR/2004

1. QSS Ref. No. : ENGG/DIV/MB/34/04
2. Name of the Company : M/s Polaris Cable & Wire Pvt Ltd.
3. Name of the Person Contacted : Mr. Ashok Bhansali / Mr. Sushil Bagat
4. Material offered (Packed / Unpacked)
No. of Packages Offered : 2x10 50mm L.T.P.V.C cable 25 Drum
Length: 24558 in MTRs.

5. Purchase Order / LC No.
Proforma Invoice / Packing list No. : PO/BEPC/PO7000048 Rev no dt 1/3/04
6. Place & Date of attendance : Katgiran Pulghar, on 28/8/2004
7. Time in 10:00 hrs : Time out 13:00 hrs

8. REMARKS :
- ① Drum identification nos with cable length as per Packing list found correct.
 - ② Out of 25 drums 2 drums selected for sample inspection. @ 040824/61 ③ 040824/74
 - ④ H.V. C.R. Muggar Test completed on sample.
 - ⑤ I.R., Hot water Test, Tensile Test, Elongation Test completed. witness report attached.
 - ⑥ Double sticker on sample drums only. A.S.S sticker Pasted on outer side of cable drums.
 - ⑦ Documents received. P.O. Internal Test Report. Calibration Certificate etc.

9. Stamped / Stenciled (For identification purpose only) :
10. Please refer REMARKS, if any (Sr. No. 8).
11. This inspection is valid for 30 days from the date of inspection.

Company Representative


(Name & Signature With Seal)

for Quality Services & Solutions (QSS)

A. N. G. H.
(Inspector's Name & Signature)
R. P. NATU.

ITENG ENGINEERING PRIVATE LTD.

(RCA GROUP)

AHMEDABAD
CALCUTTA
CHENNAI
NEW DELHI
PUNE
KANDLA
JAMNAGAR
LUDHIANA



Controllers & Consulting
Engineers
World-Wide Services

Inspection office : Mumbai / Ahmedabad / Delhi / Kolkata / Chennai

INSPECTION REPORT

(THIS IS NOT A DESPATCH CLEARANCE)

Ref Ref No. _____

1. General:

Customer	Reliance Energy Limited Noida - 201 301 U.P.	Report No. Date	
Vendor	M/S. Polaris Cables & Wires Pvt Ltd Juhu Tara Road, Mumbai - 59	Pages	03
Material on Order:	2C x 10 Sq.mm (AYWY) L.T. PVC Cable (650 / 1100 V)	P.O Number:	BEPC / PO / 70000048 Dtd : 01.03.2004
Inspection Date:	05.12.2004	Qty ordered	800.000 Km
Qty. as per Inspn call	20.0 Km	Location of Inspection	M/s. Polaris Cables & Wires Pvt. Ltd. Kolgaon, Palghar
Qty accepted	19951 - 8 = 19943 Mtrs	Qty. offered for inspection	19951 Mtrs
Inspection Engr.	Mr. N.D. Poldar	Balance Qty	6,26,694 Mtrs
		Vendor Contact man	Mr. Ashok . Bhansali

2. Summary of Inspection Activities Performed:

Sl. No.	Inspection Activity	Ref Document	Observation	Remarks
1	Wooden Drums Visual Inspection	---	Satisfactory	
2	Resistance at 20°C	IS-1554(I)-1988	"	
3	No. of Strands	"	"	
4	Tensile Strength of AL strands	"	"	
5	Wrapping test on AL strands	"	"	
6	Thickness of Insulation & Outer sheath	"	"	
7	Tensile Strength of Insulation & Outer sheath	"	"	

copyd... page 2

29/30, Creative Industrial Premises Co-op. Society Ltd., Sundar Nagar Rd. No. 2, Kalina, Santacruz (E), Mumbai - 400 098.
Tel. : 2666 1014 / 4280 / 2179 / 6681 • Fax : 91-22-2666 2711 / 3178 • E-mail : iteng@vsni.com

Aban House, 6th Floor, 25, Ropewalk Lane, Rampart Row, Mumbai - 400 023. Tel. : 2282 8109, 2284 4766, 2285 5065 / 66
Fax : 91-22-2285 5489 • E-mail : info@rcaindia.com • Website : www.itengindia.com / rcaindia.com